seanron tas. FCC RF Test Report Report No. : FG051802-04D

FR1 UL-MIMO n77 / 15MHz / CP-OFDM QPSK (Port 2)

Highest Band Edge / 1 RB Channel Power < -13dBm Pass

Spectrum % L
Ref Level 30.00 dém Offset 15.00 dB Mode Auto Sweep
SGL Count 100071000

@1 AvgPwr

SPURIGUG CHEEKARS PABRS

2 SPURIOUS INE_ABS PABES
20 dblfi2

10 dem

0 dBm

-10 dBm

-20 dBm

-30 dBm ”

-40 dBm l( " /

-50 dBm 4 fom oot

-60 dBm

Start .45 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
3.450 GHz 3.550 GHz 100,000 kHz 3,540853 GHz 20.24 dBm -9.76 dB
3.550 GHz 3.551 GHz 200.000 kHz 3.55000 GHz -17.28 dBm -4.28 dB
3.551 GHz 3.555 GHz 500.000 kHz 3.55102 GHz -23.44 dBm -10.44 dB
3.555 GHz 3.600 GHz 1.000 MHz 3.55762 GHz -32.50 dém -19.50 dB

)i J (NN we

Date: 29.SEP.2021

8004 pts

Stop 3.6 GHz

11:31:22

Highest Band Edge / Full RB Channel Power < -13dBm Pass

Spectrum =

Ref Level 30.00 dém Offset 15.00 dB Mode Auto Sweep
SGL Count 100/100

@1 AvgPwr

SPURIGIG CGHEEKARS PA
ine EPURIOUS INE_ABS PABS

20 dbif

10 dem

0 dBm

-10 dém
-20 dem
-30 dBm »‘J W
-40 dem Wh T /
<50 dBpn— + - M.“"J
-60 dam
Start 3.45 GHz 8004 pts Stop 3.6 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
3.450 GHz 3.550 GHz 100.000 kHz 3.53548 GHz 8.91 dBm -21.00 d&
2,550 GHz 3.551 GHz 200.000 kHz 3.55001 GHz -29.86 dBm -16.86 de
3.551 GHz 3.555 GHz 500.000 kHz 3.55284 GHz -29.10 dBm -16.10 dB
3.555 GHz 3.600 GHz 1.000 MHz 3.55629 GHz -30.83 dBm -17.83 dB
)i J (AN we
Date: 29.5EP.2021 11:31:41

Sporton International (Shenzhen) Inc.

Page Number 1 A26 of A94
TEL : 86-755-8637-9589 Report Issued Date : Oct. 09, 2021
FAX : 86-755-8637-9595 Report Version : Rev. 01

FCC ID : ZMOFM350GL



searron as. FCC RF Test Report

Report No. : FG051802-04D

FR1 UL-MIMO n77 / 20MHz / CP-OFDM QPSK (Port 1)

Lowest Band Edge / 1 RB

Channel Power < -13dBm Pass

*

Spectrum

Spectrum ¥#

Ref Level 30.00 dBm  Offset 15.00 dB Mode Auto Sweep

Ref Level 29.80 dBm

Offset 15.00 d&8 @ RBW 30 kHz

SGL Count 1000/1000 lo Att 30dB @ SWT  100ms @ VBW 100 kHz Mode Sweep
@1 fvaPar SGL Count 100/100
Limit ¢heck pafs ® 1Rm AvgPwr
20 dh!‘%lﬂ PURIOUS INE_ABS PABES
20 dBm
10 dem
10 d8
0 dBm
-10 dBm 0d8
SPURIOUS_LINE ABS_
20 dem H 10d
-30 dBm \ 20 dei
40 dam / M
T -30 dBm—1
A
-50 dBm oot
50 dBm
-50 df
Start 3.4 GHz 8004 pts Stop 3.55 GHz
- — -60 de
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
3,400 GHz 3,445 GHz 1.000 MHz 3.44135 GHz ~34.80 dBm -21.60 8 | || GF 3.9399 o1z 5001 pts Span 407.0 K1z
3,445 GHz 3.449 GHz 500.000 kHz 3.44850 GHz -32.16 dBrm -19.18 de | ||
3,449 GHz 3.450 GHz 200.000 kHz 3.44999 GHz -15.79 dBm -2.79 dB annes ower
3,450 GHz 3,550 GHz 100.000 kHz 3,45057 GHz 18.49 dBm -11.51 dB Bandwidth 200.00 kHz Power -21.40 dBm Tx Total -21.40 dBm
i v — [
Date 00:4 Date: 2.SEP.2021 oc

Lowest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Sweep

@1 AvgPwr
Limit Gheck PApS
20 dh!ll“‘ EPURIOUS INE_ABS PABS
10 dBm
d T B
0 dém pti
-10 dBm
SPURIOUS_LINE_ABS_
-20 dBm |
-30 dém '
-50 dBm 2 -
-60 dam
Start 3.4 GHz 8004 pts Stop 3.55 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
3,400 GHz 3.445 GHz 1.000 MHz 3.44407 GHz -31.15 dBm -18.15 d&
3.445 GHz 3.449 GHz £00.000 kHz 3.44868 GHz -30.93 dBm -17.93 de
3,449 GHz 3.450 GHz 200.000 kHz 3.44959 GHz -27.77 dBm -14.77 dB
3,450 GHz 3.550 GHz 100.000 kHz 3.45462 GHz 1.89 dBm -28.11 dB
i ] ]

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number 1 A27 of A94
Report Issued Date : Oct. 09, 2021
Report Version : Rev. 01



searron as. FCC RF Test Report

Report No. : FG051802-04D

FR1 UL-MIMO n77 / 20MHz / CP-OFDM QPSK (Port 1)

Highest Band Edge / 1 RB

Channel Power < -13dBm Pass

*

Spectrum

Spectrum ¥#

Ref Level 30.00 dBm
SGL Count 1000/1000
@1 AvgPwr

Offset 15.00 dB Mode Auto Sweep

o Att
SGL Count 100/100

Ref Level 29.80 dBm
30de @ SWT

Offset 15.00 d&8 @ RBW 30 kHz

100 ms @ VBW 100 kHz Mode Sweep

SPURIGIG CHEEKABS PABRS @ 1Rm AvgPwr
20 dh,lllb-! EPURIOUS INE_ABS PABES
20 dBm
10 dem
10 d8
0 dBm
-10 dam 0d8
-20 dem “ -10 df
-30 dBm /
40 dBm M'““—
i -30 df :
— (Y
-50 dBm ] L
-40 dB
50 dBm
-50 df
Start 3.45 GHz 8004 pts Stop 3.6 GHz
- — -60 de
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
3,450 GHz 3.550 GHz 100,000 kHz 3.54943 GHz 19.01 dBm -10.99 08 | || GF 35501 iz 5001 pts Span 407.0 K1z
3,550 GHz 3.551 GHz 200.000 kHz 3.55001 GHz -15.35 dBrm Ry | —
3,551 GHz 3.555 GHz 500.000 kHz 3.55106 GHz -27.41 dBm -14.41 dB annes ower
3,555 GHz 3,600 GHz 1.000 MHz 3.55661 GHz -33,82 dBm -20.83 dB Bandwidth 200.00 kHz Power -19.93 dBm Tx Total -19.93 dBm
i v — T
Date Date: 2.SEP.2021 00:46:14

Highest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Sweep

@1 AvgPwr
SPURIGUGCHNEKABS PApS
20 dh’illr' EPURIOUS INE_ABS PABS
10 dBm
0 dBm Ay !
LBl Ll
-10 deém
-20 dBm
-30 dBm
In
-40 dBm o
59,980 A enit™]
-60 dam
Start 3.45 GHz 8004 pts Stop 3.6 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
3,450 GHz 3.550 GHz 100.000 kHz 3.53603 GHz 1.97 dém -28.03 d&
2,550 GHz 3.551 GHz 200.000 kHz 3.55001 GHz -27.89 dBm -14.89 de
3,551 GHz 3.555 GHz 500.000 kHz 3.55110 GHz -25.30 dBm -16.30 dB
3,555 GHz 3.600 GHz 1.000 MHz 3.55629 GHz -29.59 dBm -16.59 dB
i ] ]

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number : A28 of A94
Report Issued Date : Oct. 09, 2021
Report Version : Rev. 01



seanron tas. FCC RF Test Report Report No. : FG051802-04D

FR1 UL-MIMO n77 / 20MHz / CP-OFDM QPSK (Port 2)

Lowest Band Edge / 1 RB Channel Power < -13dBm Pass
o=
Spectrum 9 || [ sSpectrum v
Ref Level 30.00 dBm  Offset 15.00 dB Mode Auto Sweep Ref Level 29.80 dém  Offset 15.00 d8 @ RBW 30 kHz
SGL Count 1000/1000 lo At 30dB @ SWT  100ms @ VBW 100 kHz Mode Sweep
@1 hugpur SGL Count 100/100
Limit ¢heck PApS ® 1Rm AvgPwr
20 db!‘ﬂﬂ EPURIOUS INE_ABS PABES
20 dém
10 dBm
10 dB
0 dem
-10 dBm 0d8
SPURIOUS_LINE ABS_
-20 dem \ -10 df
30 dem l 20 dB:
=40 g8 \'
Wuw....ll .
50 dBm feoerl
-40 de
-0 dem
-50.d
Start 3.4 GHz 8004 pts Stop 3.55 GHz
- ey -60 dBy
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
3,400 GHz 3.445 GHz 1.000 MHz 3.44454 GHz ~28.97 dbm -15.97 &8 | || GF5.9999 oz 5001 pts Span 4070 KHz
3.445 GHz 3.449 GHz 500.000 kHz 3.44874 GHz -21.77 dBm 877 b | [
3,449 GHz 3.450 GHz 200.000 kHz 3.44997 GHz -13.27 dBm -0.27 dB annes ower
3.450 GHz 3.550 GHz 100.000 kHz 3.45057 GHz 19.80 dBm -10.20 dB Bandwidth 200.00 kHz Power -18.30 dBm Tx Total -18.30 dBm
Y ~—
Il q
Datea: 1 Date: 1.SEP.2021
Lowest Band Edge / Full RB Channel Power < -13dBm Pass
Spectrum =
Ref Level 30.00 dBm  Offset 15.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
20 dh,lllh—' EPURIOUS INE_ABS PABS
10 dBm
0 dem Ao
-10 dém
SPURIOUS_LINE ABS_
20 dem
30 dem
Lo e /
50 dem i : -
-0 dem
Start 3.4 GHz B004 pts Stop 3.55 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
3.400 GHz 3.445 GHz 1.000 MHz 3.44202 GHz ~27.40 dém —14.40 dB
3.445 GHz 3.449 GHz 500,000 kHz 3.44867 GHz -26.52 dem -13.52 de
3.449 GHz 3.450 GHz 200.000 kHz 3.45000 GHz -27.13 dBm -14.13 dB
3.450 GHz 3.550 GHz 100.000 kHz 3.45387 GHz 2.69 dBm -27.31 dB
i ] [
Date: 1.5E Z2

Sporton International (Shenzhen) Inc.

Page Number 1 A29 of A94
TEL : 86-755-8637-9589 Report Issued Date : Oct. 09, 2021
FAX : 86-755-8637-9595 Report Version : Rev. 01

FCC ID : ZMOFM350GL



searron as. FCC RF Test Report

Report No. : FG051802-04D

FR1 UL-MIMO n77 / 20MHz / CP-OFDM QPSK (Port 2)

Highest Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum %

Spectrum

Ref Level 30.00 dBm
SGL Count 1000/1000

Offset 15.00 dB Mode Auto Sweep

Ref Level 29.80 dBm

Offset 15.00 d&8 @ RBW 30 kHz

lo Att 30dB @ SWT  100ms @ VBW 100 kHz Mode Sweep
@1 fvaPar SGL Count 100/100
SPURIGIG CHEEKABS PABRS @ 1Rm AvgPwr
20 dh!‘ﬂﬂ EPURIOUS INE_ABS PABES
20 dBm
10 dem
10 d8
0 dBm
-10 dam 0d8
-20 dem / -10 df
-30 dBm H
-40 dBm M — -30 d
50 dBm | P
-40 dB
50 dBm
-50 df
Start 3.45 GHz 8004 pts Stop 3.6 GHz
- — -60 de
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
3,450 GHz 3.550 GHz 100,000 kHz 3.54943 GHz 20,22 dBrm -o.78 d& || |[GFa 5501 onz 5001 pts Span 407.0 K1z
3,550 GHz 3.551 GHz 200.000 kHz 3.55001 GHz -13.76 dBrm RRCE A —
3,551 GHz 3.555 GHz 500.000 kHz 3.55117 GHz -24.20 dBm -11.20 dB annes ower
3,555 GHz 3,600 GHz 1.000 MHz 3.55713 GHz -29.57 dBm -16.57 dB Bandwidth 200.00 kHz Power -18.62 dBm Tx Total -18.62 dBm
Il ] ) q
Dase: 1 22 Date: 1.SEP.2021

Highest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Sweep

@1 AvgPwr

SPURIGUGCHNEKABS PApS
20 dh’iln-' EPURIOUS INE_ABS PABS
10 dBm
0 dBm f""“""' " .....l“
-10 deém ‘
-20 dBm l
-30 dBm j
-40 dem i v
| MM
= = ¥ Y
-60 dam
Start 3.45 GHz 8004 pts Stop 3.6 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
3,450 GHz 3.550 GHz 100.000 kHz 3.54798 GHz 3.33 dBm -26.67 d&
2,550 GHz 3.551 GHz 200.000 kHz 3.55001 GHz -26.62 dBm -12.62 de
3,551 GHz 3.555 GHz 500.000 kHz 3.55208 GHz -28.90 dBm -15.90 dB
3,555 GHz 3.600 GHz 1.000 MHz 3.55506 GHz -28.76 dBm -15.76 dB
i ] ]

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number

1 A30 of A94

Report Issued Date : Oct. 09, 2021

Report Version : Rev. 01



searron as. FCC RF Test Report

Report No. : FG051802-04D

Conducted Spurious Emission

FR1 UL-MIMO n77 / 10MHz / CP-OFDM QPSK (Port 1)

Lowest Channel / 1RB

Middle Channel / 1RB

‘ ]

Sp
Ref Level 0.00 d8m  Offset 15.00 dB Mode Auto Sweep Ref Level 0.00 dém  Offset 15.00 dB Mode Auto Sweep
SGL Count 1004100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck PARS Limit fheck PARS
.10 d8 NURIOUE—JINE—ABE— nabs -10 dBrP—$PURLOUS—INE—ABE] RABS
| SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
“2U aB ~2U dém
-30 dem -30 dem
-40 dBm -40 dBm
[\ PPy - 2 - T PP ~ P
. ‘)—-‘""1 Tl - ~ A FJ-M st A e
-60 dBm -60 deém
-70 dBm -70 dBm
80 dl -80 dBm
a0 dB -a0 dBm
Start 30.0 MHz 81008 pts Stop 40.0 GHz Start 30.0 MHz 81008 pts Stop 40.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Range low | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 927.52874 MHz -48.67 dém -35.67 dB 30.000 MHz 1.000 GHz 1.000 MHz 873.23588 MHz -48.74 dém -35.74 dB
1.000 GHz 2.000 GHz 1.000 MHz 2.59435 GHz -47.40 deém -34.40 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.51587 GHz -47.26 dem -34.26 d&
3.000 GHz 3.400 GHz 1.000 MHz 3.21799 GHz -46.25 dBm -33.25 dB 3.000 GHz 3.400 GHz 1.000 MHz 3.36012 GHz -46.07 dBm -33.07 d&
3.600 GHz 7.000 GHz 1.000 MHz 6.93031 GHz -42.77 dém -29.77 dB 3.600 GHz 7.000 GHz 1.000 MHz 6.89000 GHz -42.51 dém -20.51 d8
7.000 GHz 14.000 GHz 1.000 MHz 13.89826 GHz -46.45 dBm -33.45 dB 7.000 GHz 14.000 GHz 1.000 MHz 13.86076 GHz -46.46 dBm -33.46 dB
14.000 GHz 22.000 GHz 1.000 MHz 17.91051 GHz -41.36 dém -28.36 dB 14.000 GHz 22.000 GHz 1.000 MHz 17.90201 GHz -41.37 dém -28.37 d8
22.000 GHz 30.000 GHz 1.000 MHz 28.69433 GHz -43.54 dem -30.54 dB 22.000 GHz 20.000 GHz 1.000 MHz 28.69083 GHz -43.87 dém -30.87 d&
30.000 GHz 40.000 GHz 1.000 MHz 39.98575 GHz -39.31 dBm -26.31 dB 30.000 GHz 40.000 GHz 1.000 MHz 39.99675 GHz -39.08 dém -26.08 dB
aig Y ~r Y
L JU J - L L J -
17:06:486

Highest Channel / 1RB

Sp m
Ref Level 0.00 dBm  Offset 15,00 dB Mode Auto Swesp
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PaEs
10 ddme—fRURIOUE | e ABE Aaks
| SPURIOUS_LINE_ABS_
-30 dBm
-40 dBm " A
o a o] USRI T PV P s
-60 dBm
-70 dBm
a0 dl
-90 ds
Start 30.0 MHz §1008 pts Stop 40.0 GHz
Spurious Emissions
RangeLow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 99781850 MHz -48.74 dBm -35.74 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.63184 GHz -47.49 dém -34.49 dB
3.000 GHz 3.400 GHz 1.000 MHz 3.35852 GHz -46.09 dém -33.00 dB
3.600 GHz 7.000 GHz 1.000 MHz 6.99684 GHz -42.66 dim -29.66 B
7.000 GHz 14.000 GHz 1.000 MHz 13.84076 GHz -46.38 dém -33.38 dB
14.000 GHz 22.000 GHz 1.000 MHz 17.89951 GHz -41.51 dBm -28.51 dB
22.000 GHz 30.000 GHz 1.000 MHz 28.71983 GHz -43.76 dém -30.76 dB
30.000 GHz 40.000 GHz 1.000 MHz 39.64827 GHz -39.23 dam -26.23 dB
— - —
1 ) e

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number 1 A31 of A94
Report Issued Date : Oct. 09, 2021
Report Version : Rev. 01



searron as. FCC RF Test Report

Report No. : FG051802-04D

FR1 UL-MIMO n77 / 10MHz / CP-OFDM QPSK (Port 2)

Lowest Channel / 1RB

Middle Channel / 1RB

Spectr

Ref Level 0.00 dem

Offset 15.00 dB

Mode Auto Sweep

Spectrum

Ref Level 0.00 dBm
SGL Count 1004100

Offset 15.00 dB

Mode Auto Sweep

SGL Count 100/100
@1 AvgPwr
Limit Gheck PARS mit §heck PABS
.10 dBTP—bRURIGHE_NE—ARE] nakE -10 dBTP—pRURIOUE | ENE—ABS] PARS
| SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
“2uos U aEm
-30 dBm -30 dBm
-40 dBm -40 dBm
PP SN Ao hasrharmn T O PP A —
R e W T 1, frmen M'M I U oT0 et
-60 dBm -60 dBm
-70 dm 70 dém
-80 d -80 dBm
apds 90 dBm
Start 30.0 MHz 81008 pts Stop 40.0 GHz | | [ Start 30.0 MHz 81008 pts Stop 40.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 996.54008 MHz -48.70 dBm -35.70 dB 30.000 MHz 1.000 GHz 1.000 MHz 912.01649 MHz -48.62 dBm -35.62 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.95176 GHz -47.28 dém -34.28 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.51487 GHz -47.38 dém -34.38 d&
3.000 GHz 3.400 GHz 1.000 MHz 3.24198 GHz -46.09 dBm -33.00 dB 3.000 GHz 3.400 GHz 1.000 MHz 3.37571 GHz -46.18 dBm -33.18 d8
3.600 GHz 7.000 GHz 1.000 MHz 6.09830 GHz -42.73 dém -20,73 dB 3.600 GHz 7.000 GHz 1.000 MHz 6.06479 GHz -42.48 dBm -20.48 d&
7.000 GHz 14.000 GHz 1.000 MHz 13.87376 GHz -46.38 dBm -33.38 dB 7.000 GHz 14.000 GHz 1.000 MHz 13.90826 GHz -36.19 dBm -33.19 dB
14.000 GHz 22.000 GHz 1.000 MHz 17.92150 GHz -41.22 dBm -28.22 dB 14.000 GHz 22.000 GHz 1.000 MHz 17.91151 GHz -41.62 dBm -28.62 dB
22.000 GHz 30.000 GHz 1.000 MHz 28.70082 GHz -42.70 dém -30.70 dB 22.000 GHz 20.000 GHz 1.000 MHz 28.71183 GHz -43.92 dém -30.92 dB
30.000 GHz 40.000 GHz 1.000 MHz 39.99925 GHz -39.31 dBm -26.31 dB 30.000 GHz 40.000 GHz 1.000 MHz 39.99525 GHz -39.42 dBm -26.42 dB
aig ~r
L JU J L J J L ).

Highest Channel / 1RB

m
Ref Level 0.00 dBm Offset 15.00 db Mode Auto Swasp
SGL Count 100,100
@1 AvgPwr
Limit §heck PAES
10 dBmE—F ARG U AR S naks
| SPURIOUS_LINE_ABS_
2uae
-30 dBm
-40 dBm
T, PP W
M'M pintAta o g P A v =
-50 dBm
-70 dBm
-80d
-90 dB
Start 30.0 MHz 81008 pts Stop 40.0 GHz
Spurious Emissions
RangeLow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 964,37031 MHz -48.30 dém -35.30 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.97526 GHz -47.18 dam -34.16 dB
3.000 GHz 3.400 GHz 1.000 MHz 3.39650 GHz -46.21 dBm -33.21 dB
3.600 GHz 7.000 GHz 1.000 MHz 5.98510 GHz -42.65 dém -29.65 dB
7.000 GHz 14.000 GHz 1.000 MHz 13.86276 GHz -46.39 dam -33.39 dB
14.000 GHz 22.000 GHz 1.000 MHz 17.92550 GHz -41.51 dBm -28.51 dB
22.000 GHz 30.000 GHz 1.000 MHz 28.688332 GHz -43.68 dém -30.68 dB
30.000 GHz 40.000 GHz 1.000 MHz 39.99625 GHz -39.21 dém -26.21 dB
-
L J J -
Date: 27.SEF.2021 17:09:16

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number 1 A32 of A94
Report Issued Date : Oct. 09, 2021
Report Version : Rev. 01



searron as. FCC RF Test Report

Report No. : FG051802-04D

FR1 UL-MIMO n77 / 15MHz / CP-OFDM QPSK (Port 1)

Lowest Channel / 1RB

Middle Channel / 1RB

Spectrum

Specl

Ref Level 0.00 dBm Offset 15.00 d& Mode Auto Sweep Ref Level 0.00 dém  Offset 15.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PAES Limit fheck pafbs
10 ABmE— RO LS e AB S RARS 10 ABTE— AR AR S A
| SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
2uae “2U a
-30 dBm X -30 dBm x
40d et I s o e it e 40 dB ] R '*\'IG“W"“\M Pisrdronhippmtmmi
B s’ = = -~
50 dB -50 dB
-60 dBm -60 deém
-70 dBm -70 dém
-80d -80 dB
90 dB -90 dB
Start 30.0 MHz 81008 pts Stop 40.0 GHz Start 30.0 MHz 81008 pts Stop 40.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit Range Low Range Up | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1,000 MHz 939.16292 MHz -43.74 dBm -30.74 dB 30.000 MHz 1.000 GHz 1.000 MHz 632,31134 MHz -43.82 dBm -30.82 d&
1.000 GHz 3,000 GHz 1,000 MHz 2,51587 GHz -42.44 dém -29.44 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.63534 GHz -42.56 dém -29.56 de
3.000 GHz 3,400 GHz 1,000 MHz 3.34753 GHz -41.06 dBm -28.06 dB 3.000 GHz 3.400 GHz 1.000 MHz 3.38951 GHz -41.09 dBm -28.09 dB
3.600 GHz 7,000 GHz 1,000 MHz 6.99927 GHz -37.94 dBm -24.94 dB 3.600 GHz 7.000 GHz 1.000 MHz 699830 GHz -38.09 dBm -25.09 d&
7.000 GHz 14,000 GHz 1,000 MHz 13.87576 GHz -38.34 dém -25.34 dB 7.000 GHz 14.000 GHz 1.000 MHz 13.84776 GHz -38.55 dBm -25.55 dB
14.000 GHz 22,000 GHz 1,000 MHz 17.92600 GHz -32.47 dBm -19.47 dB 14.000 GHz 22.000 GHz 1.000 MHz 17.91251 GHz -32.43 dBm -19.43 dB
22.000 GHz 30.000 GHz 1,000 MHz 25,34954 GHz -36.10 dém -23.10 de 22.000 GHz 30.000 GHz 1.000 MHz 29,59928 GHz -36.12 dém -23.12 de
30.000 GHz 40,000 GHz 1,000 MHz 39.65027 GHz -30.89 dém -17.89 dB 30.000 GHz 40.000 GHz 1.000 MHz 39.66327 GHz -30.96 dBm -17.96 dg
( i J ( J1 ) q b
Date: 29.SEP.2021 Date: 29.SEP.2021 11:4
Spe ) k=
Ref Level 0.00 dBm Offset 15.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PAES
10 ddne JRIOUS - NE—ABE] n
| SPURIOUS_LINE_ABS_
20 a
-20 dam
40 d el OO, LN N T e o na
B =
-50 dB
-60 dBm
-70 dBm
-80d
-90 dB
Start 30.0 MHz 81008 pts Stop 40.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit
30.000 MHz 1,000 GHz 1,000 MHz 936,25437 MHz -43.56 dBm -30.56 dB
1.000 GHz 3.000 GHz 1.000 MHz 2,49488 GHz -42.40 dém -29.40 dB
3.000 GHz 3,400 GHz 1,000 MHz 3.31734 GHz -41.08 dBm -28.08 dB
2,600 GHz 7,000 GHz 1,000 MHz 6,09247 GHz -37.72 dém -24.72 dB
7.000 GHz 14,000 GHz 1,000 MHz 13.85776 GHz -38.53 dBm -25.53 dB
14.000 GHz 22,000 GHz 1,000 MHz 17.92150 GHz -32.24 dBm -19.24 dB
22.000 GHz 30,000 GHz 1,000 MHz 29,43029 GHz -36.19 dém -23.19 dB
30.000 GHz 40,000 GHz 1,000 MHz 39.65227 GHz -30.76 dBm -17.76 dB
{ | ) -
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FR1 UL-MIMO n77 / 15MHz / CP-OFDM QPSK (Port 2)

Lowest Channel / 1RB

Middle Channel / 1RB

Spectrum = [ spec
Ref Level 0.00 dBm Offset 15.00 d& Mode Auto Sweep Ref Level 0.00 dem Offset 15.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit §heck PAES
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-60 dBm -60 deém
-70 dm -70 dBm
-80 d -80 dB
o0 d8 -90 dB
Start 30.0 MHz 81008 pts Stop 40.0 GHz Start 30.0 MHz 81008 pts Stop 40.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 952.25137 MHz ~43.79 dém -30.70 d& 30.000 MHz 1.000 GHz 1.000 MHz U55.64468 MHz ~43.47 dBm -30.47 dB
1.000 GHz 3,000 GHz 1,000 MHz 2,52687 GHz -42,33 dém -29.33 de 1.000 GHz 3.000 GHz 1.000 MHz 2.62034 GHz -42.56 dém -29.56 de
3.000 GHz 3.400 GHz 1.000 MHz 3.37971 GHz -41.00 dBm -28.00 dB 3.000 GHz 3.400 GHz 1.000 MHz 3.38371 GHz -41.04 dBm -28.04 dB
3.600 GHz 7.000 GHz 1,000 MHz 6.00053 GHz -37.94 dém -24.94 dB 3.600 GHz 7.000 GHz 1.000 MHz 609027 GHz -37.63 dBm -24.53 dB
7.000 GHz 14.000 GHz 1.000 MHz 13.85276 GHz -38.44 dém -25.44 0B 7.000 GHz 14.000 GHz 1.000 MHz 13.85076 GHz -38.49 dBm -25.40 d&
14.000 GHz 22.000 GHz 1.000 MHz 17.91451 GHz -32.23 dBm -19.23 dB 14.000 GHz 22.000 GHz 1.000 MHz 17.91801 GHz -32.44 dBm -19.44 dB
22.000 GHz 30.000 GHz 1,000 MHz 29,40529 GHz -36.23 dém -23.23 de 22.000 GHz 30.000 GHz 1.000 MHz 29.46728 GHz -36.30 dém -23.30 de
30.000 GHz 40.000 GHz 1.000 MHz 39.65177 GHz -30.90 dém -17.90 dB 30.000 GHz 40.000 GHz 1.000 MHz 39.63577 GHz -30.66 dBm -17.66 d&
( i J ( J1 ) q b
Date: 29.SEP.2021 1l: Date: 29.5EP.2021 11:41:30
Spe ) k=

Ref Level 0.00 dem Offset 15.00 de

Mode Auto Sweep

SGL Count 100/100

@1 AvgPwr
Limit ¢heck PAES
10 ddne JRIOUS - NE—ABE] n
| SPURIOUS_ LINE_ABS_
20 a
-20 dam
a " ,ww A AN by o
40 U8 e
-50 dB
-50 dBm
-70 dBm
-80d
-90 dB
Start 30.0 MHz 81008 pts Stop 40.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit
30.000 MHz 1,000 GHz 1,000 MHz 935,28486 MHz -43.46 dBm -30.46 dB
1.000 GHz 3,000 GHz 1,000 MHz 2.52087 GHz -42.50 dam -29.50 dB
3.000 GHz 3,400 GHz 1,000 MHz 3.35792 GHz -41.14 dBm -28.14 dB
2,600 GHz 7,000 GHz 1,000 MHz 6,93080 GHz -38.01 dém -25.01 dB
7.000 GHz 14,000 GHz 1,000 MHz 13.88876 GHz -38.45 dBm -25.45 dB
14.000 GHz 22,000 GHz 1,000 MHz 17.90551 GHz -32.50 dBm -19.50 dB
22.000 GHz 30,000 GHz 1,000 MHz 29,54278 GHz -36.17 dBém -23.17 dB
30.000 GHz 40,000 GHz 1,000 MHz 39.64827 GHz -30.70 dBm -17.70 dB
( i J e
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FR1 UL-MIMO n77 / 20MHz / CP-OFDM QPSK (Port 1)

Lowest Channel / 1RB

Middle Channel / 1RB

Spectrum = [ spectrum
Ref Level 0.00 d8m  Offset 15.00 dB Mode Auto Sweep Ref Level 0.00 dém  Offset 15,00 dB Mode Auta Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
Limit Gheck PARS heck PABS
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Start 30.0 MHz 81008 pts Stop 40.0 GHz | | [ Start 30.0 MHz 81008 pts Stop 40.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 857.23888 MHz -48.56 dBm -35.56 dB 30.000 MHz 1.000 GHz 1.000 MHz 921.71164 MHz -43.57 dBm -35.57 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.56736 GHz -47.49 dém -34.49 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.50987 GHz -47.45 dém -34.45 d&
3.000 GHz 3.400 GHz 1.000 MHz 3.36252 GHz -46.21 dBm -33.21 dB 3.000 GHz 3.400 GHz 1.000 MHz 3.34113 GHz -46.16 dBm -33.16 dB
3.600 GHz 7.000 GHz 1.000 MHz £.00263 GHz -41.80 dBm -28.80 dB 3.600 GHz 7.000 GHz 1.000 MHz 6.08227 GHz -42.18 dBm -20.18 d&
7.000 GHz 14.000 GHz 1.000 MHz 13.87526 GHz -46.41 dBm -33.41 dB 7.000 GHz 14.000 GHz 1.000 MHz 13.89076 GHz -46.33 dBm -33.33 d8
14.000 GHz 22.000 GHz 1.000 MHz 17.91451 GHz -41.55 dBm -28.55 dB 14.000 GHz 22.000 GHz 1.000 MHz 17.91151 GHz -41.38 dBm -28.38 dB
22.000 GHz 30.000 GHz 1.000 MHz 28.65883 GHz -42.81 dém -30.81 dB 22.000 GHz 20.000 GHz 1.000 MHz 25.24854 GHz -43.65 dém -30.65 dB
30.000 GHz 40.000 GHz 1.000 MHz 39.99775 GHz -39.36 dBm -26.36 dB 30.000 GHz 40.000 GHz 1.000 MHz 39.99125 GHz -39.10 dBm -26.10 dB
aig ~r
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Highest Channel / 1RB

m
Ref Level 0.00 dBm Offset 15.00 db Mode Auto Swasp
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Start 30.0 MHz 81008 pts Stop 40.0 GHz
Spurious Emissions
RangeLow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 966,79410 MHz -48.23 dém -35.23 de
1.000 GHz 3.000 GHz 1.000 MHz 2.53237 GHz -47.45 dam -34.45 dB
3.000 GHz 3.400 GHz 1.000 MHz 3.39570 GHz -45.92 dBm -32.92 dB
3.600 GHz 7.000 GHz 1.000 MHz 5.99927 GHz -42.26 dém -29.26 dB
7.000 GHz 14.000 GHz 1.000 MHz 13.85576 GHz -46.42 dam -33.42 dB
14.000 GHz 22.000 GHz 1.000 MHz 17.91301 GHz -41.33 dBm -28.33 dB
22.000 GHz 30.000 GHz 1.000 MHz 28.69632 GHz -43.73 deém -30.73 dB
30.000 GHz 40.000 GHz 1.000 MHz 39.99675 GHz -39.13 dém -26.13 dB
-
L J J -
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FR1 UL-MIMO n77 / 20MHz / CP-OFDM QPSK (Port 2)

Lowest Channel / 1RB

Middle Channel / 1RB

Spectr

Ref Level 0.00 dém Offset 15.00 dB Mode Auto Sweep

SGL Count 100/100

Spectrum

Ref Level 0.00 dBm
SGL Count 1004100

Offset 15.00 dB

Mode Auto Sweep

@1 AvgPwr
Limit Gheck PARS heck PABS
.10 dBTP—bRURIGHE_NE—ARE] nakE -10 dBTP—pRURIOUE | ENE—ABS] PARS
| SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
“2uos U aEm
-30 dBm -30 dBm
-40 dBm -40 dBm
framan ot - » P PP »
.,.M L, ./ » —_ .’yM rorntrrbap v s ataiiiadl
-60 dBm -60 dBm
-70 dm 70 dém
-80 d -80 dBm
apds 90 dBm
Start 30.0 MHz 81008 pts Stop 40.0 GHz | | [ Start 30.0 MHz 81008 pts Stop 40.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 910.77261 MHz -48.48 dBm -35.48 dB 30.000 MHz 1.000 GHz 1.000 MHz 891.65667 MHz -43.71 dBm -35.71 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.50187 GHz -47.32 dém -34.32 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.63584 GHz -47.37 dém -34.37 d&
3.000 GHz 3.400 GHz 1.000 MHz 3.39410 GHz -46.13 dBm -33.13 dB 3.000 GHz 3.400 GHz 1.000 MHz 3.37751 GHz -46.12 dBm -33.12 dB
3.600 GHz 7.000 GHz 1.000 MHz £.00263 GHz -41.01 dém -28.01 dB 3.600 GHz 7.000 GHz 1.000 MHz 6.06065 GHz -42.88 dBm -20.88 d&
7.000 GHz 14.000 GHz 1.000 MHz 13.88926 GHz -46.29 dBm -33.29 dB 7.000 GHz 14.000 GHz 1.000 MHz 13.87876 GHz -35.44 dBm -33.44 dB
14.000 GHz 22.000 GHz 1.000 MHz 17.91651 GHz -41.60 dBm -28.60 dB 14.000 GHz 22.000 GHz 1.000 MHz 17.91351 GHz -41.35 dBm -28.35 dB
22.000 GHz 30.000 GHz 1.000 MHz 28.65583 GHz -42.89 dém -30.89 dB 22.000 GHz 20.000 GHz 1.000 MHz 28.66783 GHz -43.85 dém -30.85 dB
30.000 GHz 40.000 GHz 1.000 MHz 39.99375 GHz -39.43 dBm -26.43 dB 30.000 GHz 40.000 GHz 1.000 MHz 39.99675 GHz -39.37 dBm -26.37 dB
aig ~r
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Highest Channel / 1RB

Ref Level 0.00 dBm Offset 15.00 db Mode Auto Swasp
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Start 30.0 MHz 81008 pts Stop 40.0 GHz
Spurious Emissions
RangeLow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 921,22689 MHz -48.55 dém -35.55 de
1.000 GHz 3.000 GHz 1.000 MHz 2.48038 GHz -47.35 dam -34.35 dB
3.000 GHz 3.400 GHz 1.000 MHz 3.38631 GHz -46.12 dBm -33.12 dB
3.600 GHz 7.000 GHz 1.000 MHz 5.99927 GHz -42.61 dém -29.61 dB
7.000 GHz 14.000 GHz 1.000 MHz 13.85126 GHz -46.36 dam -33.36 dB
14.000 GHz 22.000 GHz 1.000 MHz 17.91601 GHz -41.36 dBm -28.36 dB
22.000 GHz 30.000 GHz 1.000 MHz 28.681832 GHz -42.67 dém -30.67 dB
30.000 GHz 40.000 GHz 1.000 MHz 39.99625 GHz -39.31 dém -26.31 dB
-
L J J -
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Frequency Stability

Test Conditions NR UL-MIMO n77 (QPSK) / Middle Channel Limit
BW 20MHz V;ZEL”
Temperature Voltage

) (Volt) D(z;)/ipar:i;)n Result
50 Normal Voltage 0.0029
40 Normal Voltage 0.0047
30 Normal Voltage 0.0043
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0099
0 Normal Voltage 0.0054

-10 Normal Voltage 0.0091 PASS
-20 Normal Voltage 0.0015
-30 Normal Voltage 0.0041
20 Maximum Voltage 0.0088
20 Normal Voltage 0.0000
20 Battery End Point 0.0059

Note:

1. Normal Voltage =3.3 V. ; Battery End Point (BEP) =3.14 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG051802-04D

FR1 n77 UL-MIMO(30kHz)

Peak-to-Average Ratio

Mode FR1 UL-MIMO n77 / 10MHz / CP-OFDM (Port 1)
Mod. QPSK QPSK Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 8.29 8.46
Middle CH 7.39 8.43 PASS
Highest CH 7.51 8.41
Mode FR1 UL-MIMO n77 / 10MHz / CP-OFDM (Port 2)
Mod. QPSK QPSK Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 7.30 7.97
Middle CH 7.42 8.32 PASS
Highest CH 7.91 8.29
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FR1 UL-MIMO n77 / 10MHz / CP-OFDM

QPSK(Port 1)

QPSK(Port 2)
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Lowest Channel / 1RB
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FR1 UL-MIMO n77 / 10MHz / CP-OFDM

QPSK(Port 1)

QPSK(Port 2)

Lowest Channel / Full RB

Lowest Channel / Full RB
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26dB Bandwidth

Mode FR1 UL-MIMO n77 : 26dB BW(MHz) / CP-OFDM
Port 1 Port 2
BW 10MHz 10MHz 10MHz 10MHz 10MHz 10MHz 10MHz 10MHz
Mod. QPSK 16QAM 64QAM 256QAM QPSK 16QAM 64QAM 256QAM
Middle CH 9.21 9.05 9.03 9.07 9.09 9.27 9.25 9.11
Mode FR1 UL-MIMO n77 : 26dB BW(MHz) / CP-OFDM
Port 1 Port 2
BW 15MHz 15MHz 15MHz 15MHz 15MHz 15MHz 15MHz 15MHz
Mod. QPSK 16QAM 64QAM | 256QAM QPSK 16QAM 64QAM | 256QAM
Middle CH 14.33 14.27 14.24 14.33 14.36 14.33 14.30 14.30
Mode FR1 UL-MIMO n77 : 26dB BW(MHz) / CP-OFDM
Port 1 Port 2
BW 20MHz |20MHz 20MHz 20MHz 20MHz 20MHz 20MHz 20MHz
Mod. QPSK 16QAM 64QAM | 256QAM QPSK 16QAM 64QAM | 256QAM
Middle CH 18.98 19.34 19.50 19.46 19.06 19.26 19.46 19.02
Mode FR1 UL-MIMO n77 : 26dB BW(MHz) / CP-OFDM
Port 1 Port 2
BW 40MHz 40MHz 40MHz 40MHz 40MHz 40MHz 40MHz 40MHz
Mod. QPSK 16QAM 64QAM | 256QAM QPSK 16QAM 64QAM | 256QAM
Middle CH 40.28 40.10 41.12 40.28 40.20 40.36 40.28 40.12
Mode FR1 UL-MIMO n77 : 26dB BW(MHz) / CP-OFDM
Port 1 Port 2
BW 50MHz 50MHz 50MHz 50MHz 50MHz 50MHz 50MHz 50MHz
Mod. QPSK 16QAM 64QAM 256QAM QPSK 16QAM 64QAM 256QAM
Middle CH 49.75 49.75 49.75 49.75 49.75 49.65 49.85 49.75
Mode FR1 UL-MIMO n77 : 26dB BW(MHz) / CP-OFDM
Port 1 Port 2
BW 60MHz 60MHz 60MHz 60MHz 60MHz 60MHz 60MHz 60MHz
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Mod. QPSK 16QAM 64QAM | 256QAM QPSK 16QAM 64QAM | 256QAM
Middle CH 60.3 60.78 60.3 60.3 60.30 60.42 60.18 60.42
Mode FR1 UL-MIMO n77 : 26dB BW(MHz) / CP-OFDM
Port 1 Port 2
BW 80MHz 80MHz 80MHz 80MHz 80MHz 80MHz 80MHz 80MHz
Mod. QPSK 16QAM 64QAM | 256QAM QPSK 16QAM 64QAM | 256QAM
Middle CH 79.92 79.92 79.92 80.08 79.92 79.92 79.92 80.08
Mode FR1 UL-MIMO n77 : 26dB BW(MHz) / CP-OFDM
Port 1 Port 2
BW 100MHz 100MHz 100MHz 100MHz 100MHz 100MHz 100MHz 100MHz
Mod. QPSK 16QAM 64QAM | 256QAM QPSK 16QAM 64QAM | 256QAM
Middle CH 100.70 100.30 100.30 100.30 100.30 100.30 100.30 100.30
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Spectrum L Spectrum L
Ref Level 28.00 dém Offset 8.00 cB & RBW 100 kHz Ref Level 28.00 dém Offset 8.00 cB & RBW 100 kHz
b ALt 30d8 SWT 37.0us @ VBW 300 kHz  Mode Auto FFT P ALt 30dB SWT 37.0pc @ VBW 300 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | Type | Ref | Trc | ¥-walue | ¥-value | Function | Function Result |
M1 1 3.502008 GHz 11.00 dém ndB down 9.211 MHz M1 1 3.500689 GHz 10.43 dBm nd8 down 9.051 MHz
T1 1 3.435455 GHz -14,58 deém nda 26.00 dB T1 1 3,495455 GHz -15,65 dBm nda 26.00 dB
T2 1 3.504665 GHZ -15.17 dBm Qq factor 380.2 T2 1 3,504545 GHz -15.84 dBm Q factor 386.8
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. L o . L J -
= Spectrum =
Ref Level 28.00 dém Offset 8.00 cB & RBW 100 kHz Ref Level 28.00 dém Offset 8.00 cB & RBW 100 kHz
e At 30d8  SWT 37.0uc @ VBW 300 kHz  Mode Auto FFT e At SDdE SWT 37.0pc @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max [@ 1Pk Max
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result Type | Ref | Trc | ¥-walue | ¥-value | Function | Function Result |
M1 1 3.498731 GHz 9.55 dBm ndB down 9.031 MHz M1 1 3.497512 GHz 6.51 dBm nd8 down 9.071 MHz
T1 1 3.435475 GHz -16,35 deém nda 26.00 dB T1 1 3,495455 GHz -19.23 dém nda 26.00 dB
T2 1 3.504506 GHz -16.32 dBm Q factor 3B7.4 T2 1 3.504525 GHz -19.99 dBm q factor 3BS.6
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im k2 k2
Ref Level 28.00 dém Offset 8.00 cB & RBW 100 kHz Ref Level 28.00 dém Offset 8.00 cB & RBW 100 kHz
e At 30d8 SWT 37.0uc @ VBW 300kHz  Mode Auto FFT e At S0 dB  SWT 37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result Type | Ref | Trc | ¥-walue | ¥-value | Function | Function Result |
M1 1 3.495994 GHz 10.34 dBm ndB down 9.091 MHz M1 1 3.497752 GHz 10.84 dBm nd8 down 9.271 MHz
T 1 3,495415 GHz -16.00 dBm nda 26.00 dB T 1 3,485534 GHz -15,34 dBm nda 26.00 dB
T2 1 3.504506 GHz -16.10 dBm Q factor 384.6 T2 1 3.504805 GHz -14.94 dBm q factor 377.3
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Ref Level 28.00 dém Offset 8.00 cB & RBW 100 kHz Ref Level 28.00 dém Offset 8.00 cB & RBW 100 kHz
b ALt 30d8 SWT 37.0us @ VBW 300 kHz  Mode Auto FFT P ALt 30dB SWT 37.0pc @ VBW 300 kHz Mode Auto FFT
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Type | Ref | Trc | X-value | ¥-value | Function | Function Result | Type | Ref | Trc | ¥-walue | ¥-value | Function | Function Result |
M1 1 3.503706 GHz 10.67 dBm ndB down 9.251 MHz M1 1 3.496294 GHz 7.52 dBm nd8 down 9.111 MHz
T 1 3.495315 GHz -15,28 dbm nda 26.00 dB T 1 3,485435 GHz -18,34 dBm nda 26.00 dB
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Spectrum - Spectrum
Ref Level 26.00 dém Offset 5.00 06 @ RBW 300 kHz RefLevel 26.00 dBm  Offset 6.00 0B & RBW 300 kHz
jo ALt 30dB 8SWT 126 ps @ VBW 1 MHz  Mode Auto FFT b ALL 30dB 8SWT 126 ps @ VBW 1 MHz Mode Auto FFT
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Type | Ref | Tre | X-value | ¥-valug | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Functian Result
M1 1 3.504535 GHz 13.12 dBm nd8 down 14.326 MH2 M1 1 3.405155 GHz 13.27 dBm nd8 down 14,266 MHz
T1 1 3.492817 GHz -13.40 dBm nde. 26.00 d8 T1 1 3.492877 GHz -11.67 dém nde. 26.00 d&
T2 1 3.507143 GHz -12.92 dBm Q factor 244.6 T2 1 3.507143 GHz -13.07 dBm Q factor 245.0
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T1 1 3.492877 GHz -12.25 dBm nde. 26.00 dB T1 1 3.492817 GHz -15.54 dBm nde. 26.00 d&
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FR1 UL-MIMO n77 / 15MHz / CP-OFDM (Port 2)

QPSK

16QAM

Middle Channel

Middle Channel

Spectrum L Spectrum L
Ref Level 28.00 dém Offset 8.00 cB & RBW 300 kHz Ref Level 28.00 dém Offset 8.00 cB & RBW 300 kHz
e At 30d8 SWT 126y @ VBW 1MHz  Mode Auto FFT e At EDdB SWT 12.6ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@10k Max [@ 1Pk Max
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | Type | Ref | Trc | ¥-walue | ¥-value | Function | Function Result |
M1 1 3.495425 GHz 13.B5 dBm ndB down 14,356 MHz M1 1 3.496623 GHz 13.13 dBm nd8 down 14,326 MHz
T1 1 3.482817 GHz -12,57 deém nda 26.00 dB T1 1 3,492817 GHz 12,73 dém nda 26.00 dB
T2 1 3.507173 GHz -12.88 dBm Q factor 243.5 T2 1 3.507143 GHz -13.46 dBm q factor 244.1
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2 Spectrum 2
Ref Level 28.00 dém Offset 8.00 cB & RBW 300 kHz Ref Level 28.00 dém Offset 8.00 cB & RBW 300 kHz
e At 30d8 SWT 126y @ VBW 1MHz  Mode Auto FFT e At EDdB SWT 12.6ps @ VBW 1MHz  Mode Auto FFT
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[@ 1Pk Max [@ 1Pk Max
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | Type | Ref | Trc | ¥-walue | ¥-value | Function | Function Result |
M1 1 3.505315 GHz 13.12 dém ndB down 14,296 MHz M1 1 3.495425 GHz 10.78 dBm nd8 down 14,296 MHz
T1 1 3.432847 GHz -11,37 dém nda 26.00 dB T1 1 3,492817 GHz -14.72 dBm nda 26.00 dB
T2 1 3.507143 GHz -12.10 dBm Q factor 245.2 T2 1 3.507113 GHz -14.68 dBm q factor 244.5
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FR1 UL-MIMO n77 / 20MHz / CP-OFDM (Port 1)

QPSK

16QAM

Middle Channel

Middle Channel

Spectrum - Spectrum 'ml
Ref Level 26.00 dém Offset 5.00 06 @ RBW 300 kHz RefLevel 26.00 dBm  Offset 6.00 0B & RBW 300 kHz
jo ALt 30dB 8SWT 189 ps @ VBW 1 MHz  Mode Auto FFT b ALL 30dB 8SWT 189 ps @ VBW 1 MHz Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value | ¥-valug | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Functian Result
M1 1 3.50001 GHz 12.53 dBm nd8 down 18.981 MHz M1 1 3.500929 GHz 12.14 dBm nd8 down 10,341 MHz
T1 1 3.4905 GHz -15.10 dBm nde. 26.00 d8 T1 1 3.49038 GHz -14.06 dBm nde. 26.00 d&
T2 1 3.509481 GHz -13.B6 dBm Q factor 1B4.4 T2 1 3.50972 GHz -14.28 dBm Q factor 181.0
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Marker Marker
Type | Ref | Tre | X-value | ¥-valug | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Functian Result
M1 1 3.40061 GHz 11.67 dBm nd8 down 19.5 MHz M1 1 3.507403 GHz 7.88 dBm nd8 down 10,461 MHz
T1 1 3.49022 GHz -14,49 dBm nde. 26.00 d8 T1 1 3.43026 GHz -18.41 dém nde. 26.00 d&
T2 1 3.50972 GHz -14.70 dBm Q factor 179.5 T2 1 3.50972 GHz -18.10 dBm Q factor 180.2
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FR1 UL-MIMO n77 / 20MHz / CP-OFDM (Port 2)

QPSK

16QAM

Middle Channel

Middle Channel

Spectrum L Spectrum L
Ref Level 28.00 dém Offset 8.00 cB & RBW 300 kHz Ref Level 28.00 dém Offset 8.00 cB & RBW 300 kHz
b ALt 30d8 SWT 180us @ VBW 1 MHz Mode Auto FFT P ALt 30d8 SWT 1B.Opc @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | Type | Ref | Trc | ¥-walue | ¥-value | Function | Function Result |
M1 1 3.507283 GHz 13.40 dBm ndB down 19.0681 MHz M1 1 3.507642 GHz 11.95 dBm nd8 down 19.261 MHz
T1 1 3.4305 GHz -14.31 dém nda 26.00 dB T1 1 3.4305 GHz -13,72 dém nda 26.00 dB
T2 1 3.50956 GHz -12.83 dBm Qq factor 184.0 T2 1 3.50076 GHz -13.77 dBin q factor 182.1
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Ref Level 28.00 dém Offset 8.00 cB & RBW 300 kHz Ref Level 28.00 dém Offset 8.00 cB & RBW 300 kHz
e At 30d8 SWT 1B0uc @ VBW 1MHz  Mode Auto FFT e At EDdB SWT 180y @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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Type | Ref | Trc | X-value | ¥-value | Function | Function Result | Type | Ref | Trc | ¥-walue | ¥-value | Function | Function Result |
M1 1 3.491459 GHz 11.22 dBm ndB down 19.461 MHz M1 1 3.496573 GHz 9.23 dBm nd8 down 19.021 MHz
T 1 3.4803 GHz -14,96 dbm nda 26.00 dB T 1 3.4805 GHz -17.23 dém nda 26.00 d8
T2 1 3.50976 GHz -14.95 dBm Q factor 170.4 T2 1 3.50952 GHz -18.36 dBm q factor 183.B
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Spectrum - Spectrum “vnl
Ref Level 26.00 dém Offset 5.00 06 @ RBW 1 MHZ RefLevel 26.00 dBm  Offset 6.00 0B & RBW 1 bHz
jo ALt 30dB 8SWT 114 ps @ VBW 3 MHz  Mode Auto FFT b ALL 30dB 8SWT 11.4 ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
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Marker Marker
Type | Ref | Tre | X-value | ¥-valug | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Functian Result |
M1 1 3.511279 GHz 13.10 dBm nd8 down 40.28 MHz M1 1 3.504166 GHz 14.16 dBm nd8 down 40.2 MHz
T1 1 3.47987 GHz -12.92 dBm nde. 26.00 d8 T1 1 3.47987 GHz -12.85 dém nde. 26.00 d&
T2 1 3.52015 GHz -12.21 dBm Q factor B7.2 T2 1 3.52007 GHz -12.26 dBm Q factor 87.2
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Spectrum k2 “3"
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Type | Ref | Tre | X-value | ¥-valug | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Functian Result
M1 1 3.4B7782 GHz 14.14 dBm nd8 down 40.12 MHz M1 1 3.501440 GHz 10.17 dBm nd8 down 40.28 MHz
T1 1 3.47995 GHz -11.09 dBm nde. 26.00 d8 T1 1 3.47987 GHz -16.28 dbm nde. 26.00 d&
T2 1 3.52007 GHz -11.57 dBm Q factor B6.9 T2 1 3.52015 GHz -14.86 dBm Q factor 86.9
il il
L L - L I - -
Sporton International (Shenzhen) Inc. Page Number 1 A49 of A94

TEL : 86-755-8637-9589 Report Issued Date : Oct. 09, 2021
FAX : 86-755-8637-9595 Report Version : Rev. 01

FCC ID : ZMOFM350GL



searron as. FCC RF Test Report

Report No. : FG051802-04D

FR1 UL-MIMO n77 / 40MHz / CP-OFDM (Port 2)

QPSK

16QAM

Middle Channel

Middle Channel

Spectrum L Spectrum L
Ref Level 28.00 dém Offset 8.00 dB & RBW 1 MHz Ref Level 28.00 dém Offset 8.00 cB & RBW 1 MHz
S 30 da SWT 11.4pc @ VBW 3 MHz  Mode Auto FFT S 30d8 SWT 11.4 s @ VBW 3 MHz Mode Auto FFT
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | Type | Ref | Trc | ¥-walue | ¥-value | Function | Function Result |
M1 1 3.493057 GHz 14,95 dBm ndB down 40.2 MHz M1 1 3496174 GHz 14.14 dBm nd8 down 40.36 MHz
T1 1 3.47887 GHz -11,73 deém nda 26.00 dB T1 1 3.47979 GHz 11,57 dBm nda 26.00 dB
T2 1 3.52007 GHz -10.61 dBm Q factor B6.9 T2 1 3.52015 GHz -12.58 dBm q factor B6.6
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2 Spectrum 2
Ref Level 28.00 dém Offset 8.00 dB & RBW 1 MHz Ref Level 28.00 dém Offset 8.00 cB & RBW 1 MHz
S 30 da SWT 11.4pc @ VBW 3 MHz  Mode Auto FFT S 30d8 SWT 11.4 s @ VBW 3 MHz Mode Auto FFT
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | Type | Ref | Trc | ¥-walue | ¥-value | Function | Function Result |
M1 1 3.492098 GHz 13.58 dBm ndB down 40.28 MHz M1 1 3.504006 GHz 11.08 dBm nd8 down 40.12 MHz
T1 1 3.47887 GHz -11,56 dém nda 26.00 dB T1 1 3.47585 GHz -13,63 dBm nda 26.00 dB
T2 1 3.52015 GHz -12.BE dBm Q factor B6.7 T2 1 3.52007 GHz -13.86 dBm q factor B7.3
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FR1 UL-MIMO n77 / 50MHz / CP-OFDM (Port 1)

QPSK

16QAM

Middle Channel

Middle Channel

Spectrum - Spectrum “vnl
Ref Level 26.00 dBm  Offset 6.00 0B & RBW 1 MHz Ref Level 26.00 dBm  Offset 6.00 06 w RBW 1 MHz
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Marker Marker
Type | Ref | Tre | X-value | ¥-valug | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Functian Result
M1 1 3.47B73 GHz 14.76 dBm nd8 down 49.75 MHz M1 1 3.52079 GHz 13.02 dBm nd8 down 49,75 MHz
TL 1 3.47513 GHz -12,50 dém ndb 26.00 dB Tl 1 3.47513 GHz -13.51 dém ndb 26.00 d&
T2 1 3.52489 GHz -10.20 dBm Q factor 69.9 T2 1 3.52489 GHz -14.48 dBm Q factor 70.8
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Spectrum k2 “?I
Ref Level 26.00 dém Offset 5.00 06 @ RBW 1 MHZ RefLevel 26.00 dBm  Offset 6.00 0B & RBW 1 bHz
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Type | Ref | Tre | X-value | ¥-valug | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Functian Result
M1 1 3.512 GHz 12.40 dBm nd8 down 49.75 MHz M1 1 3.47863 GHz 59.10 dBm nd8 down 49,75 MHz
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Report No. : FG051802-04D

FR1 UL-MIMO n77 / 50MHz / CP-OFDM (Port 2)

QPSK

16QAM

Middle Channel

Middle Channel

Spectrum L Spectrum L
Ref Level 28.00 dém Offset 8.00 dB & RBW 1 MHz Ref Level 28.00 dém Offset 8.00 cB & RBW 1 MHz
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | Type | Ref | Trc | ¥-walue | ¥-value | Function | Function Result |
M1 1 3.50071 GHz 13.34 dBm ndB down 49.75 MHz M1 1 3.49571 GHz 14.26 dBm nd8 down 49,65 MHz
T1 1 3.47513 GHz -13,33 dém nda 26.00 dB T1 1 3.47513 GHz -12,18 dém nda 26.00 dB
T2 1 3.52489 GHz -12.30 dBm Q factor 70.4 T2 1 3.52479 GHz -10.91 dBm q factor 70.4
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2 Spectrum 2
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SGL Count 100/100 SGL Count 100/100
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Type | Ref | Trc | X-value | ¥-value | Function | Function Result Type | Ref | Trc | ¥-walue | ¥-value | Function | Function Result |
M1 1 3.49931 GHz 13.02 dém ndB down 49.85 MHz M1 1 3.506 GHz 9.75 dBm nd8 down 49.75 MHz
T1 1 3.47513 GHz -13.83 dém nda 26.00 dB T1 1 3.47513 GHz -17.50 dém nda 26.00 dB
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Report No. : FG051802-04D

FR1 UL-MIMO n77 / 60MHz / CP-OFDM (Port 1)

QPSK

16QAM

Middle Channel

Middle Channel

Spectrum - Spectrum “vnl
Ref Level 26.00 dém Offset 5.00 06 @ RBW 1 MHz RefLevel 26.00 dBm  Offset 6.00 0B & RBW 1 WHz
jo ALt 30dB 8SWT 17 ps @ VBW 3 MHz  Mode aAuto FFT b ALL 30dB 8SWT 17 ps @ VBW 32 MHz Mode aAuto FFT
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Marker Marker
Type | Ref | Tre | X-value | ¥-valug | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Functian Result
M1 1 3.5283 GHz 11.95 dBm nd8 down 60.3 MH2 M1 1 3.47406 GHz 11.66 dBm nd8 down 60.78 MHz
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Spectrum k2 “?I
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Report No. : FG051802-04D

FR1 UL-MIMO n77 / 60MHz / CP-OFDM (Port 2)

QPSK

16QAM

Middle Channel

Middle Channel

Spectrum L Spectrum L
Ref Level 28.00 dém Offset 8.00 dB & RBW 1 MHz Ref Level 28.00 dém Offset 8.00 cB & RBW 1 MHz
S a0 da SWT 17 s @ VBW 3 MHz  Mode Auto FFT S 30d8  BWT 17 s @ VBW 3 MHz  Mode Auto FFT
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Type | Ref | Trc | X-value | ¥-value | Function | Function Result | Type | Ref | Trc | ¥-walue | ¥-value | Function | Function Result |
M1 1 3.48491 GHz 13.58 dBm ndB down 60.3 MHz M1 1 3.51332 GHz 13.41 dBm nd8 down 60.42 MHz
T1 1 3.4688 GHz -13.34 dém nda 26.00 dB T1 1 3.46868 GHz 12,27 dém nda 26.00 dB
T2 1 3.5301 GHz -13.66 dBm Q factor 57.8 T2 1 3.5301 GHz -12.33 dBm q factor 5B.1
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Type | Ref | Trc | X-value | ¥-value | Function | Function Result | Type | Ref | Trc | ¥-walue | ¥-value | Function | Function Result |
M1 1 3.49989 GHz 14,13 dBm ndB down 60.18 MHz M1 1 3.49989 GHz 8.43 dBm nd8 down 60.42 MHz
T1 1 3.46892 GHz -11.82 deém nda 26.00 dB T1 1 3.4688 GHz -16,67 dBm nda 26.00 dB
T2 1 3.5301 GHz -10.66 dBm Q factor 58.2 T2 1 3.53022 GHz -16.78 dBm q factor 57.9
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seanron tas. FCC RF Test Report Report No. : FG051802-04D

FR1 UL-MIMO n77 / 80MHz / CP-OFDM (Port 1)
QPSK
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Spectrum - Spectrum “?I
Ref Level 26.00 dém Offset 5.00 06 @ RBW 1 MHz RefLevel 26.00 dBm  Offset 6.00 0B & RBW 1 bHz
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M1 1 3.53821 GHz 12.62 dBm nd8 down 79.92 MHz M1 1 3.47699 GHz 10.94 dBm nd8 down 79.92 MHz
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T2 1 3.53997 GHz -12.66 dBm Q factor 44.3 T2 1 3.53997 GHz -14.22 dBm Q factor 43.5
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Report No. : FG051802-04D

FR1 UL-MIMO n77 / 80MHz / CP-OFDM (Port 2)
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result Type | Ref | Trc | ¥-walue | ¥-value | Function | Function Result |
M1 1 3.508 GHz 11.79 dBm ndB down 79.92 MHz M1 1 3.47907 GHz 12,22 dBm nd8 down 79.92 MHz
T1 1 3.46005 GHz -13,32 dém nda 26.00 dB T1 1 3.46005 GHz -14,05 dBm nda 26.00 dB
T2 1 3.53997 GHz -14.01 dBm q factor 43.9 T2 1 3.53997 GHz -14.67 dBm q factor 43.5
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result Type | Ref | Trc | ¥-walue | ¥-value | Function | Function Result |
M1 1 3.49649 GHz 11.05 dBm ndB down 79.92 MHz M1 1 3.49697 GHz 8.14 dBm nd8 down 80.08 MHz
T 1 3.46005 GHz -14,74 dbm nda 26.00 dB T 1 3.45989 GHz -21,30 dBm nda 26.00 dB
T2 1 3.53997 GHz -14.96 dBm Q factor 43.7 T2 1 3.53997 GHz -17.68 dBm q factor 43.7
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Spectrum - Spectrum “?I
Ref Level 26.00 dém Offset 5.00 06 @ RBW 1 MHz RefLevel 26.00 dBm  Offset 6.00 0B & RBW 1 bHz
jo ALt 30dB 8SWT 28.2ps @ VBW 3 MHz Mode Auto FFT b ALL 30dB  SWT 28.2ps @ VBW 3MHz Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
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Marker Marker
Type | Ref | Tre | X-value | ¥-valug | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Functian Result
M1 1 3.45085 GHz 0.90 dBm nd8 down 100.7 MHz M1 1 3.40521 GHz 11.24 dBm nd8 down 100.3 MHz
T1 1 3.44966 GHz -17.07 dém nde. 26.00 d8 T1 1 3.44986 GHz -15.40 dém nde. 26.00 d&
T2 1 3.55036 GHz -14.65 dBm Q factor 34.4 T2 1 3.55016 GHz -14.92 dBm Q factor 34.8
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Spectrum - Spectrum “vnl
Ref Level 26.00 dém Offset 5.00 06 @ RBW 1 MHz RefLevel 26.00 dBm  Offset 6.00 0B & RBW 1 bHz
jo ALt 30dB 8SWT 28.2ps @ VBW 3 MHz Mode Auto FFT b ALL 30dB S8SWT 28.2ps @ VBW 2 MHz Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
@ 1Pk Max @10k Max
EITEY] 10.09 dBm EITEY] 6.90 dom)
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Marker Marker
Type | Ref | Tre | X-value | ¥-valug | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Functian Result
M1 1 3.53078 GHz 10.09 dBm nd8 down 100.3 MH2 M1 1 3.4B103 GHz 6.98 dBm nd8 down 100.3 MHz
T1 1 3.44986 GHz -13.66 dBm nde. 26.00 d8 Tl 1 3.44986 GHz -17.55 dém nde. 26.00 d&
T2 1 3.55016 GHz -15.29 dBm Q factor 35.2 T2 1 3.55016 GHz -18.09 dBm Q factor 34.7
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